Intertek

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute Hong Kong Association for Testing, Inspection and Certification Limited
American Society for Testing and Materials Hong Kong Toys Council
British Standards Institute
TEST REPORT NUMBER: HKGHO0786986
APPLI| CANT: | NTERCOOP LTD DATE: Nov 14, 2008

20/ F TOAER 2 GRAND CENTURY PLACE
193 PRI NCE EDWARD RCAD WEST

SAMPLE DESCRI PTI ON:
TWELVE (12) Pl ECES OF SUBM TTED SAMPLE SAID TO BE :

| TEM NAME : 90CC KO SHAPE CUP & SAUCER - DECOR : ORANGE.
MODEL NO. : 656342601.

ORDER NO : 2008/ 1656560.

QUANTI TY : SIX PIECES FOR QUP & SI X PI ECES FOR SAUCER
COUNTRY OF ORIGA N : CH NA
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLI CANT, FOR DETAILS REFER TO ATTACHED PAGE(S)
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CONCLUSI ON:
TESTED SAVPLE STANDARD RESULT
TESTED COVPONENTS OF EUROCPEAN COUNCI L DI RECTI VE PASS
SUBM TTED SAMPLES 84/ 500/ EEC ARTI CLE 2, AND COWM SSI ON

DI RECTI VE 2005/ 31/ EC ON LEACHABLE LEAD AND
CADM UM RELEASED FROM CERAM C ARTI CLE

| NTENDED TO COME | NTO CONTACT WTH
FOCDSTUFF
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FOR AND ON BEHALF OF :
| NTERTEK TESTI NG SERVI CES HK LTD.

KAREN S. C. NG
GENERAL MANAGER
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TESTS

1

TEST REPORT NUMBER:  HKGHO0786986
CONDUCTED

DI SHWASHER SAFE TEST

TEST STANDARD : | N HOUSE METHQOD.

TEST PROCEUDRE :

THE SUBM TTED SAMPLE WAS SUBJECTED TO THE FOLLOW NG DI SHWASH NG CYCLE AND VI SUAL
EXAM NATI ON WAS MADE | N COVPARI SON W TH THE CONTRCL SAMPLE.

WASH CONDI TI ON :

WASH / RINSE / DRY NORMVAL CYCLE (TAKE APPROXI MATELY 120 M NUTES AND TEMPERATURE
OVER 65°C.

NUMBER CF CYCLE : FIVE (5) CYCLES.

DETERGENT : CASCADE (90 GRAM

D SHWMASHER : KENMORE ULTRA WASH | 1.

LOCATI ON | NSI DE DI SHWASHER : TCOP RACK

NUMBER COF SAMPLES TESTED : ONE (1) SET PLUS ONE (1) SET AS CONTRCOL SAMPLE;
TOTAL : TWD (2) PIECES PER SET.

RESULT :

NO VI SIBLE CRAZING CRACK, CH PPING OR COLOR FADING WAS FOUND ON ALL THE
TESTED SAMPLES AFTER THE TEST.

DATE SAMPLE RECEI VED : NOV 05, 2008
TESTI NG PERI GD : NOV 05, 2008 TO NOV 08, 2008
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TESTS CONDUCTED

2 LEACHABLE LEAD AND CADM UM CONTENT

AS PER EURCPEAN COUNCI L DI RECTI VE 84/ 500/ EEC AND COW SSI ON DI RECTI VE 2005/ 31/ EC
BY ATI ONI C ABSORPTI ON SPECTRCPHOTOMETRI C ANALYSI S.

TESTED VOLUME CF LEACH NG RESULT
COVPCNENT VOLUME LEAD CADM UM
() (ppm (ppm
(1) 90 <0.05 <0.03
LIM T (CATEGCRY 2) : 4 0.3
TESTED VOLUME CF LEACH NG RESULT
COVPCNENT SURFACE AREA VOLUME LEAD CADM UM
(dnt) () (ppm (ppm
(2) .1 70 0. 10 <0.03
LIM T (CATEGORY 1) : 0.8 0.07
REMARK :  ppm = PARTS PER M LLI ON

< = LESS THAN
TESTED COMPONENTS :

(1) OuP.
(2) SAUCER

DATE SAMPLE RECEI VED : NOV 05, 2008
TESTI NG PERIGD : NOV 05, 2008 TO NOvV 11, 2008
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END OF REPORT
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